
Package leaflet: Information for the user 

 

Preparation H, 23 mg/69 mg rectal suppositories 

Yeast cell extract, shark liver oil 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. See section 4. 

- You must talk to a doctor if you do not feel better or if you feel worse. 

 

What is in this leaflet 

1. What Preparation H is and what it is used for 

2. What you need to know before you use Preparation H 

3. How to use Preparation H 

4. Possible side effects 

5. How to store Preparation H 

6. Contents of the pack and other information 

 

 

1. What Preparation H is and what it is used for 

 

Preparation H consists in rectal suppositories used for symptomatic treatment of haemorrhoids. 

Preparation H rectal suppositories quickly relieve pain, itching and discomfort caused by 

haemorrhoids and reduce inflammation-induced swelling. Preparation H rectal suppositories can also 

be used as lubricant to ease painful defecation.  

 

 

2. What you need to know before you use Preparation H 

 

Do not use Preparation H: 

- if you are allergic to active substances (yeast cell extract, shark liver oil) or any of the other 

ingredients of this medicine (listed in section 6). 

 

Warnings and precautions 

Talk to your doctor or pharmacist before taking Preparation H. 

 

Children 

The use of this medicine is not recommended in children. 

 

Other medicines and Preparation H 

No interactions have been reported. 

Tell your doctor or pharmacist if you are using or have recently used any other medicines, including 

over-the-counter medicines. 

 

Pregnancy, breast-feeding and fertility 

Preparation H rectal suppositories have been used in pregnant women for years without showing any 

side effects or harmful effects on the foetus or the neonate. 

Preparation H suppositories can be used during breast-feeding. If you are pregnant or breast-feeding, 

think you may be pregnant or are planning to have a baby, ask your doctor or pharmacist for advice 

before taking this medicine. 

 

 



3. How to use Preparation H 

 

Always use this medicine exactly as your doctor or pharmacist has told you. Check with your doctor 

or pharmacist if you are not sure. 

 

This medicine is for rectal use. 

Adults and elderly: administer one suppository, round end first in rectum in the morning and in the 

evening and after every bowel movement. 

Do not exceed recommended dose. 

Do not stop treatment immediately after improvement occurs, but continue using it to ensure complete 

therapeutic effect. 

If you feel that the effect of Preparation H is too strong or too weak, talk to your doctor or pharmacist. 

 

Use in children 

The use of this medicine is not recommended in children. 

 

 

4. Possible side effects 

 

Like all medicines, this medicine can cause side effects, although not everybody gets them. So far 

there have been no reports of any side effects.  

 

Reporting of side effects 

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By reporting 

side effects, you can help provide more information on the safety of this medicine. 

 

 

5. How to store Preparation H 

 

Keep this medicine out of the sight and reach of children. 

Do not store above 25°C. 

Do not use this medicine after the expiry date which is stated on the package. The expiry date refers to 

the last day of that month. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment. 

 

 

6. Contents of the pack and other information 

 

What Preparation H contains 

- The active substances are yeast cell extract and shark liver oil. One rectal suppository contains 

23 mg of yeast cell extract and 69 mg of shark liver oil. 

- The other excipients are: solid fay, microcrystalline wax, polyethylene glycol-600 dilaurate, 

cocoa butter, glycerol. 

 

What Preparation H looks like and contents of the pack 

Yellowish-white suppository. 

PVC/polyethylene strip pack in cardboard carton. 

Pack contains 6, 12, 24 or 48 rectal suppositories. 

 

Not all pack sizes may be marketed. 

 

Marketing Authorisation Holder and Manufacturer 

Holder of secondary marketing authorisation:  

First Pharma OÜ  



Härgmäe 22  

13525 Tallinn  

Estonia  

Tel: +372 6441122 

e-mail: info@firstpharma.ee 

 

Manufacturer: 

Haupt Pharma Livron 

1 rue Comte de Sinard 

26250 Livron 

France 

 

Repackager: 

GPE Globalpharma OÜ  

Tiigi 61b  

50410 Tartu  

Estonia  

 

For any information about this medicine, please contact the holder of secondary marketing 

authorisation. 

 

This leaflet was last revised in October 2020. 


